
PMSSBR-18980-A

Key Number/Item Description/Quantity/Part Number

1
2
3
4
5
6
7

8
9
10
11

Crate Rack 
Leg Assembly
3/8-16 X 1” Hex Head Cap Screw
3/8-16 Hex Nut
5/16-18 X 3-1/2” Stake
5/16-18 X 1-1/2” Hex Bolt
5/16-18 Jam Nut
Crate Assembly 
     Crate
     Crate Spacer
     6-Plastite X 3/8” Stainless Steel Screw
Seed And Soil Bottle 

18982
18981
18986
18987
14203
18988
18989
18983
18984
18985
01313
18952

1
2
8
8
4
4
4
2
1
1
4
30

2

2

3

3

4

4

5
6
7

8

9

1

11
10

SEED AND 
SOIL BOTTLE RACK

18980

6620 Nordic Drive
Cedar Falls, Iowa  50613  USA
Phone: 319.266.2638
Fax: 319.266.9627


